
The following catalog
has gaps in its page
numbers, or doesn’t
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat

assigns it.





To determine correct column in this Darts catalog, check ~enerator set name~late
(ONAiN)for complete model and generator output. ‘Also det~rmine generator s~ack
length.

PART
DESCRIPTION

TM - Use Column A

Up to 1000 Watt, 50 Hertz
Up to 1200 Watt, 60 Hertz

1-1/2” Generator Stack Length

TN - Use Column B

1001 thlmuj$-11400 Watt, 59 Hertz
1201 through 1750 Watt, 60 Hertz
2-1/4” Generator Stack Length

TP - Use Column C
1401 through 1600 Watt, 50 Hertz
1751 through 2000 Watt, 60 Hertz
2-1/4” Generator Stack Length

TR ,-.,Use Column D
1601 through 2500 Watt, 50 Hertz
2001 through 3000 Watt, 60 Hertz
3“ Generator Stack Length

TS - Use Column E
2501 through 3700 Watt, 50 Hertz
3001 through 4500 Watt, 60 Hertz
4-1/2” Generator Stack Length

TT - Use Column F
3701 through 4500 Watt, 50 Hertz
4501 through 6000 Watt, 60 Hertz
6“ Generator Stack Length

QUANTITY LJSED 1—

A
——

x

—

—

El
=

x

—

—.

c
=<

u

—

—

D
.——

x

—

—

E
——

K

—

—.

F
=

K

—

—

G
=

.

..—

-——

. —

CONSTRUCTOR’S MODEL
I

TR - Use Column D x
TS - Use Column E x
TT - Use Column F x

rhree voltage ranges are used on 50 Hertz sets. Refer tc ELECTRIC DATA in the
OPERATOR’S PORTION of this manual for proper identification. The only part change
between these voltage ranges is the Stator Assembly. Receptaclesare not furnished
by Onan on the 50 Hertz sets.

14



DOLLY - OPTIONAL

REF
NO.

1
2

3
4
5
6
7
8
9

10
11
12

PART
NUMBER

410-0640
516-0042
526-0219

410-0618
410-0658
403-05,88
800-00”09
870-0212
331-0112
821-0016

870-0257
410-0634
410-0639

PART
DESCRIPTION

———-—
4TITY USED

Dolly Package - Complete
Pin, Cotter
Washer, Flat (17/32” ID x 1“ OD x

1/8” Thk)
Wheel, Dolly
Axle, Dolly
Tip, Handle
Screw, Cap - Hex Head ‘(1/4-20x l-i/2”j
Nut, Hex (1/4”)
Clamp, Handle
Screw, Cap - Hex Head - Locking

(5/16-18 X 3/4”)
Nut, Hex (5/16”)
Clamp, Frame
Handle, Dolly

—

A
—.—

—

—

c
—.—

t

QU
-.

G
.—.—

—

R
—.—

—

.

K
=

-J



ENGINE AND CARRYING FRAME

1

0

t

15d 14

Y

L (.

‘:;-$!?z2/
u-,,\4-

18 19
O* L/

L_

- ,-.
.

154
*21

‘3”7=7”+

‘22



REF
No.

1

2
3
4
s
~

7

8
9
9
9

10

11
11
11
12
13

14
14
15

15

16
16
17
17
18
19
20
21
22
23
23

PART
NUMBER

ENGINE (R
100-12’85

100-1286

100-1287

100-1288

100-1289

100-1290

800-0025
850-0045
403-1047
403-1173
~Q3-1172
800-0021

870-0065
402-0425
402-0420
402-0421
821-0014

403-1044
403-1081
403-1080
870-0297
526-0123

800-0030
800-0051
526-0022

526-0013

850-0045
850-0050
862-0015
862-0003
856-0006
800-0003
337-0097
800-0009
862-0001
403-1098
403-1097

PART
LIEscRiPTioN

er to Manufacturer for Component Parts)
3-1/2 Horsepower (TecumsehModel H35
Spec H35-45426)

4 Horsepower (TecumsehModel HS40
Spec HS40-55467)

S Horsepower (TecumsehModel HS50
HS50-67081)

8 Horsepower (TecumsehModel HM80
Spec HM8O-1551O2)

10 Horsepower (TecwnsehModel HH1OO
Spec HH1OO-115212)

14 Horsepower (TecumsehModel HH140
Spec HH140-’l6OOl4)

Screw, Cap - “HexHead (5/16-18 x 5/8”)
Washer, Lock*-,Spring (5/i6”)
Handle, Carrying - Spec A and B
Handle, Carrying - Begin Spec C
Hinge, Carrying Handle - Begin Spec C
Screw, Cap - Hex Head (1/4-20 x 4-1/2”)
Begin Spec C

Nut, Hex - Self Locking - Begin Spec C
Dampener, Vibration
Dampener, Vibration
Dampener, Vibration
Screw, Cap - Hex Head Locking

(5/16-18 X 1/2”)
Base, Mounting
Base, Mounting
Base, Mounting
Nut, Hex - Self Locking (3/8-16)
Washer, Flat (25/64” ID x 1-1/4” OD x

.598 Thk)
Screw, Cap - Hex Head (5/16-18x’1-1/4”)
Screw, Cap - Hex Head (3/8-16 x 1-1/4”)
Washer, Flat (21/64” ID x 9/16 OD x

1/16” Thk)
Washer, Flat (25/64” ID x 1“ OD x

1/16” Thk)
Washer, Lock - Spring (5/16”)
Washer, Lock - Spring (3/8”)
Nut, Hex (5/16-18)
Nut, Hex (3/8-16)
Washer, Lock - EIT (1/4”)
Screw, Cap - Hex Head (1/4-20x 1/2”)
Strap, Ground
Screw, Cap - Hex Head (1~4-20 x 1/2”)
Nut, Hex (1/4-20)
Frame, Carrying
Frame, Carrying

_.——..__.

QUANTITY USED
—

A
=

1

2
2
1
1
2

1
1
4

4
1

2

2

2

2

—

—

B
—.—.

1

2
2
1
1
2

1
1
4

4
1

2

2

2

2

—

—.

c
——

1

2
2
1
1
2

1
1
4

4
1

2

2

2

2

—

——

D
=

1

4

1

4

4

2

2

2

2
2
1
1
1
1
1

.

—

E
—

1

4

1
4

4

2

2

2

2
2
1
1
1
1

1

—

---

F
=

1

4

1
4

4

2

2

2

2
2
1
1
1
1

1

—

—

G
—

—

---

H
:=

—

—

J
.——

—

—

K
=

—



REF
NO.

1

2
2
2
2
2
3
4
5
6

11

I

12 13

1

.:,

P“*
4 I

3

PART
NUMBER

800-0017
800-0021
800-0187
800-0188
800-018.9
856-0006
332-0142
323-0849
STATOR AS:
220-2392
220-2393
220-2394
220-2395
220-2396
220-2554
220-2555
220-2556
220-2.557
220-2558
220-2093
220-2094
220-2095
220-2096
220-2097

PART
DESCRIPTION

End Bell Assembly (See Separate Group)
Screw, Cap - Hex Head (1/4-20x 3-1/2”)
Screw, Cap - Hex Head (1/4-20x 4-1/2”)
Screw; Cap - Hex Head (1/4-20x 5-1/2”)
Screw, Cap - Hex Head (1/4-20x 6-1/2”)
Screw, Cap - Hex Head (1/4-20x 8“)
Washer, Lock - EIT (1/4”)
Terminal, Lug - Solderless
Housing, Tab Connector (Spec A and B)
MBLY, WOUND ,/
100/200 Volt, 50 Hertz - Spec A and B
100/200 Volt, 50 Hertz - Spec A and B
100/200 Volt, 50 Hertz - Spec A and B
100/200 Volt, 50 Hertz - Spec A and B
100/200 Volt, 50 Hertz - Spec A and B
100/200 Volt, 50 Hertz - Begin Spec C
100/200 Volt, 50 Hertz - Begin Spec C
100/200 Volt, 50 Hertz - Begin Spec C
100/200 Volt, 50 Hertz - Begin Spec C
100/200 Volt, 50 Hertz - Begin Spec C
110/220 Volt, 50 Hertz - Spec A and B
110/220 Volt, 50 Hertz - Spec A and B
110/220 Volt, 50 Hertz - Spec A and B
110/220 Volt, 50 Hertz - Spec A and B
110/220 Volt, 50 Hertz - Spec A and B

—

A
=

1

4

1
1
1

1

1

1

—

B
=

1

4

1
1
1

1

1

1

—

c
=

1

4

1

1

1

1

1

1

—

D
=

1

4

1

1
1

1

1

1

—

E
=

1

4

1

1

1

1

1

1

—

F
=

1

4
1
1
1

1

1

1

QUANTITYUSI D
——

G
=

_

H
=



I?EF
m.

7
7
7
8
9
10
10
10
10
11
11
11
11
11
12
12
13
13
14
15
16

PART
NWW3ER

STATOR ASS1

220-2562
220-2563
220-2564
220-2565
220-2566
220-2323
220-2324
220-2325
220-2326
220-2327
~20-2570°
220-2571
220-2572
220-2573
220-2574
220-1949

220-1950

220-1951
220-1952
220-1953
220-2472

220-2473

220-2474
220-2475
220-2476
220-2955

231-0198
231-0193
231-0195
870-0271
202-0674
520-0806
520-0807
520-0808
520-0809
201-2020
201-2021
201-2022
201-2023
201-2024
801-0026
800-0049
854-0017
854-0021
862-0001
850-0040
202-0698

GENERATOR

PART
DESCRIPTION

IBLY,WOUND (continued)

110/220 Volt, 50 Hertz - Begin Spec C
110/220 Volt, 50 Hertz - Begin Spec C
110/220 Volt, 50 Hertz - Begin Spec C
110/220 Volt, 50 Hertz - Begin Spec C
110/220 Volt, 50 hertz - Begin Spec C
120/240 Volt, 50 Hertz - Spec A and B
120/240 Volt, 50 Hertz - Spec A and B
120/240 Volt, 50 Hertz - Spec A and B
120/240 Volt, 50 Hertz - Spec A and B
120/240 Volt, 50 Hertz - Spec A and B
120/240 Volt, 50 Hertz - Begin Spec C
120-240 Volt, 50 Hertz - Begin Spec C
120/240 Volt, 50 Hertz - Begin Spec C
120/240 Volt, 50 Hertz - Begin Spec C
120/240 Volt, 50 Hertz - Begin Spec C
120 Vol{ and 120/240 Volt, 50 Hertz -

Spec A and B
120 Volt and 120/240 Volt, 60 Hertz -

Spec A and B
120/240 Volt, 60 Hertz - Spec A and B
120/240 Volt, 60 Hertz - Spec A and B
120/240 Volt, 60 Hertz - Spec A and B
120 Volt and 120/240 Volt, 60 Hertz -

Begin Spec C
120 Volt and 120/240 Volt, 60 Hertz -

Begin Spec C
120/240 Volt, 60 Hertz - Begin Spec C
120/240 Volt, 60 Hertz - Begin Spec C
120/240 Volt, 60 Hertz - Begin Spec C
120 Volt and 120/240 Volt, 60 Hertz -

Begin Spec F
Adapter, Generator
Adapter, Generator
Adapter, Generator
Nut, Internal Wrenching (5/16-18]
Sleeve, Shaft
Stud, Rotor Through (5/16 x 4-13/16”)
Stud, Rotor Through (5/16 x 5-9/16”)
Stud, Rotor Through (5/16 x 6-5/16”)
Stud, Rotor Through (5/16 x 7-13/16”)
Rotor Assembly
Rotor Assembly
Rotor Assembly
Rotor Assembly
Rotor Assembly
Screw, Cap - Hex Head (5/16-24x 3/4”)
Screw, Cap - Hex Head (3/8-16x 7/8”)
Washer, Lock - IT (5/16”)
Washer, Lock - IT (3/8”)
Nut, Machine - Hex (1/4 - 20)
Washer, Lock - Spring (1/4”)
Adapter, Shaft

—

A
=

1

1

1

1

1

1

—

B
=

1

1

1

1

1

1

1

1
1

1

1

4

4

4
4

QIJANTITYUSED
—

c
=

1

1

1

1

1

1

1

1
1

1

1

4

4

4
4

—

E
=

1

1

1

1

1

1
1
1

1

1

4

4
4
4

d

—

F
=

1

1

1

1

1

1
1
1

1

1

4

4
4
4

A

G
=



END BELL - BEGIN SPEC C

4

/“

l—

.

2

cl ●

●

k 17

12

!30
@!)@

\

.=

14



— .——.—,. —.. —

REF
N(3.

1

2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18

19

?~RT

NIJ~~~$+
—. _..—

211-0266

211-0238
516-0182
51.0-0107
356-0056
312-0194
815-0395
212-1249
214-0099
332-1564
815-Qs95

----

815-0388
232-2697
815-0395
305-0548
815-0198
234-0526
815-0340

t

END BELL-BEGIN WE(2C

PART
“hSCRiFTiON

Bell Assembly, End (IncludesParts
MarLed *)

Bell Unly, End*
Pin, Locating - End Bell*
Bearing, Roller*
Capacitor*
Bracket, Capacitor Mounting*
Screw, Tapping - Pan Head (#6 x 3/8”)*
Guide, Brush*
Brush, Alternator*
Terminal Tab*
Sc~ew, Tapping - Pan Head (#6 x 3/8”)’
Screw, Tapping - Pan Head (#6 x 1/2”)’
Bracket and Terminal Assembly*
Screw, Tapping - Pan Head (#6 x 3/8”)*
Rectifier Bridge*
Screw,-Machine- Round Head (#8-32 x 5/8”)<
Cover, Protection
Screw, Cap - Hex Head - Tapping

(#10 X 3/8”)

Receptacle Box Assembly - See Separate
Group

,

21,

—

A
=

1
1

4
1
1
1
1
1
2
1
2
2
1
2
1
1
1

2

—

—

B
———

1
1
4
1
1
1
1
1
2
1
2
2
1
2
1
1
1

2

—

QUANTITY USED
—

c
——.—

1
1

4
1
1
1
1
1
2
1

2
2
1

2
1

1

1

2

—

—

D
n

1

1

4
1
1

1

1

1
-)

i

2
2
1

2
1
1

1

2

—

—

E
——.

1
1

4
1

1

1

1

1

2
.

;
2
1

2
1
1
1

2

—

.—

F
—.,—

1

1

4
1
1
1
1
1
2
1
2
2
1

2
1

1

1

2

—

.-.

G
—-—

—

—-

H
—-—

—



END BELL RECEPTACLE BOX - BEGIN SPEC C

(60 I-!ERTZ SETS)

1 2{

< 00
00

0

t
2

‘ 00
00

h----l

5

,13 12 ,11 “

\ 16

.14 15

\ 16 ‘16

/

D

o

\

00
0 0

0
0

0

Q
t
6

ro

0

Ci

o

c1 o
0

4

[wo

0 0n o

/10 8.\

‘16

““,6 ,6Q ‘g= i
“d =/

18

\
)

)

/



IEND BELL RECEPTACLE BOX - BEGIN SPEC C

EF
IQ.

1

PART
NIJM13ER

BOX ASSEME
323-0969

323-0970

323-0953

323-0923

323-0967

323-0924

323-0954

323-0968

323-0975

32~_0976

323-0973

323-0972

323-0965

323-0961

323-0960

(60 HERTZ SETS)
——— —

Pimr
13ESCRlPT10N
—

Y RECEPTACLE
With two 120 Volt Duplex Receptacles

(IncludesParts Marked a)
With two 120 Volt Ih~plexReceptacles

and Voltmeter (IncludesParts Marked b)
with two 120 Volt Duplex Receptacles>
Voltmeter and two 15 Amp Circuit
Breakers (IncludesParts Marked c)

With two 120 Volt Duplex Receptacles
and two 15 Amp Circuit Breakers
[includesParts Marked d)

With one 120 Volt and one 240 Volt Duplex
Receptacles (IncludesParts Marked e)

With one 120 Volt and one 240 Volt Duplex
Receptaclesand three 15 Amp Circuit
Breakers (IncludesParts Marked f)

With one 120 Volt and one 240 Volt Duplex
Receptacles,Voltmeter,and three’
15 Amp Circuit Breakers (Includes
Parts Marked g)

With one 120 Volt andone 240 Volt Duplex
Receptaclesand Voltmeter (Includes
Parts Marked h)

With one 120 Volt Duplex and one 20 Amp,
120/240Volt, 3 Wire Twistlock
Receptacles,one 15 Amp and two 25 Amp
Circuit Breakers (IncludesParts

.Marked j)
With one 120 Volt Duplex and one 20 Amp,

120/240Volt, 3 Wire Twistlock
Receptacles,Voltmeter,one 15 Amp
and two 2S A–m-pCircuit Breakers
[IncludesParts Marked k)

With one 120 Volt Duplex and one 20 Amp,
120/240Volt, 3~ire Twistlock
Receptacles (IncludesParts Marked ij

With one 120 Volt Duplex and one 20 Amp,
120/240Volt, 3 Wire Twistlock
Receptaclesand Voltmeter (Includes
Parts Marked m]

With one 120 Volt Duplex and one 20 Amp,
120/240Volt, 4 Wire, Twistlock
Receptacles (IncludesParts Marked n)

With one 120 Volt Duplex and one 20 Amp,
120/240Volt, 4 Wire Twistlock
Receptaclesand Voltmeter (Includes
Parts Marked p)

With one 120 Volt Duplex and one 20 Amp,
120/240Volt, 4 Wire Twistlock
Receptacles,Voltmeter,one 15 Amp
and two 20 AmP Circuit Breakers
(IncludesPar%.sMarked q)

23

— —.——-_—.—.—.——.———
QUANTITY USED

—

A
=

1

1

1

1

—

—

B
—.—

1

1

1

1

—

—

D
——

1

1

1

1

1

1

1

1

1

1

1—

—-

E
1=

1

1

1

1

1

1

1

1

1

1

1—

—..

F
=

1

1.

1

1

1

1

1

1

1

1

1—

.-

G
=:

—

——

H
..--—

—

—

K
=

—



END BELL RECEPTACLE BOX - BEGIN SPEC C

(60 HERTZ SETS)
—.

REF p~~~ PART
QUANTITY USED

No. NUMBER DESCRIPTION A B “c D E F G H J K

323-0951 With one 120 Volt Duplex and one 30 Amp,
120/240Volt, 4 Wire Twistlock
Receptacles,on 15 Amp and two 25 Amp
Circuit Breakers (IncludesParts
Marked r) 1 J 1

93-0955 With one 120 Volt Duplex and one 30 Amp,
120/240Volt, 4 Wire ‘Twistlock
Receptacles,Voltmeter,on 15 Amp d’~

and two 30 Amp Circuit Breakers
(IncludesParts Marked s) 1 1 1.-. An..

3L3-UY3CI With one 120 Volt Duplex and one 30 Amp,
120/240Volt, 4 Wire Twistlock
Receptacles,Voltmeter,one 15 Amp ~
and two 25 Amp Circuit Breakers
(IncludesParts Marked t) 1 1 1

323-0962 ‘-With one 120 Volt Duplex and one 30 Amp,
120/240Volt, 4 Wire Twistlock

. Receptaclesand Voltmeter (Includes
Parts Marked u) 1 1 1

323-0964 With one 120 Volt Duplex and one 30 Amp,
120/240Volt,”4 Wire Twistlock
Receptacles[IncludesParts Marked v) 1 1 1

323-0925 With one 120 Volt Duplex, on 20 Amp,
‘240 Volt, 3 Wire Twistlock and one
30 Amp, 120 Volt, 3 Wire Twistlock
Receptacles,one 15 hnp, one so AIIIp
and two 20 Amp Circuit Breakers
(IncludesPartsMarked w) 1 1 1

323-0959 With one 20 Amp, 240 Volt Twistlock
Receptacle (Includes,Parts Marked x) 1 1 1

323-1070 With two 15 Amp, 120 Volt Duplex Receptacle
and four 15 Amp Circuit Breakers
(IncludesPart’;Marked y) 1 1 1

323-0944 With one 120 Volt Duplex Receptacle
one 30 Amp 125/250Volt Twistlock
Receptacle,two 30 Amp Circuit Breakers
and two 15 Amp Circuit Breakers
[IncludesParts Marked z)
Constructor’sModel

BOX, RECEP”:ACLE
2 301-3916 With Holes for two Duplex Receptacles

and two Circuit Breakersa d f e As Re(~uived
3 301-3915 With Holes for one Duplex Receptacle,

two Single Receptacles(1.6;”
Diameter and 1.75” Diameter)and
Four Circuit Breakersw ASR e~uired

a 301-3824 With Holes for one Duplex Receptacle,
one Single Receptacle (1.75”Diameter)
and three or four Circuit Breakers
nrvz ASR e(~uired



END BELL RECEPTACLE BOX - BEGIN SPEC C

REEF
No.
.—

4

5

-.

6

6

7

7A

8

9
10
11
12

13

14
15

16

17

18

19
20
21

NOTE

PART
NUMBER

301-3987

301-3872

301-3873

301-3988

301-3875

301-4437

RECEPTACLE
323-0383

323-0213
323-0854
323-0855
323-0943

323-0856

323-0091
323-0971

812-0061

323-0869

BREAKER,C
320-0540
320-0541
320-0542
320-0543
302-1031
332-0556
815-0340

Several v
can be co
Throughou
various r
letter on

(60 HERTZSETS]

PART
DESCRIPTION

With Holes for one Duplex Receptacle,
one Single Receptacle (1.437”Diameter)
and three Circuit Breakers j 1

With Holes for two Duplex Receptacles,
two Circuit Breakers and Voltmeter
bcgh

With Holes for one Duplex Receptacle,
one Single Receptacle (1.75”Diameter)
three Circuit Breakers and Voltmeter
pqstu

With Holes for one Duplex Receptacle,
one Single Receptacle (1.437’~Diameter),
three Circuit Breakers and ‘Voltmeter
km

With Hole for Single Receptacle
(1.625”Diameter)x

With Holes for two Duplex Receptacles
and four Circuit Breakersy

OUTPUT
Duplex (120 Volt) Parallel Blades
ab cd e fgh j k 1 mn qpr s“t u
Vwyz

Duplex (240 Volt) Tandem Blades e fg h
Twistlock (30 Amp, 120 Volt, 3 Wire) w
Twistlock (20 Amp, 240 Volt, 3 Wire) w
Twistlock (30 Amp, 120/240Volt, 4 Wire)
rs t uv z

Twistlock (20 Amp, 120/240Volt, 4.Wire)
npq

Twistlock (20 Amp, 240 Volt, 4 Wire) x
Twistlnp’~(2!2Amp, 120/240Volt, 3 Wire)“-l.
jklm

Screw, Machine - Round Head (#6-32x 3/8”)
ab cd e fgh j k 1 mnp qrs t u
Vwxyz

Strap, Groundabcdef ghjklmn
pqrstuvwxyz

ICUIT
15Amperecdfgjkqr tuvyz
20 Ampere q v
25 Ampere j k r t
30 Ampere s w z
Voltmeter,ACbcghkmpqstu
Connector,Fastonabhlmnpwv
Screw, Cap - Hex Head (#10-32x 3/8”)

ciationsof the receptaclebox are listed in
~ectedin parallel or series to get single o
this group, alphabeticallettersare used t~
;eptaclebox assemblies. See individualbox
:omponentparts.

QUANTITY USED

T
CDEF

.T_..

II

Re ui ed

Re ui ed

Re~ui ed

Re~uired

Re~uired

Re~uired

Re~ui?ed
Re~ui?ed
ReJuired
Re~uiyed

Re~uired

Re~uiced
Re~uired

Required

Re~uiyed

Re~ui~ed

Re~uired
Re~uired

Re~~uired
4 4 4 4

rollp. T1le

lif?s :is’:ed

—

K
=



14

SIDE MOUNTED RECEPTACLE BOX - BEGIN SPEC C
(STANDARD FOR 50 HERTZ - OPTIONAL FOR 60 HERTZ)

21

Q<’:/
I

20

15

!6

L

‘1
21

‘1
18
19

“d

11
12

@?!!i

0/

13 ‘<f/s e

%

21

0 .l#j .*/1$ ,

<’
‘21



REF
No.

1
2
3
4
5

6
7
8
9

10
11

12

13

14

15

16
17
18
19
20

21

PART
NUMBER

301-4072
303..4073

301-4074
301-4079
COVER, CO
301-4080
301-4081
232-2636
508-0051
854-0020
815-0384
815-0340
PANEL, RE
301-4077
301-4200

301-4075

301-4076

323-0383

323-0213

323-0855

323-0854

323-0869
332-1556
517-0132
517-0135
BREAKER, [
320-0540
320-0541
320-0542
320-0543
812-0061

SIDE MOUNTED RECEPTACLE BOX-BEGIN SPEC C
(STANDARD FOR 50 HERTZ - OPTIONAL FOR 60 HERTZ)

PART
DESCRfPTION

Frame, Control
Panel, Control (Front)
Panel, Control (Rear)
Panel, Louver (Rear)

‘ROL(TOP)
Left Side Mount
Right Side Mount
Bracket and Terminal Assembly
Grommet, Rubber
Washer, Lock - IT (3/8”)
Screw, Cap - Hex Head (3/8-16x 3/4”)
Screw, Cap - Hex Head (#10-32x 3/8”)
PTACLE .

Blank - 50 Hertz Sets
Holes for Circuit Breakers Only -
50 Hertz Sets

Holes for 2 Duplex Receptacles,4 Circuit
Breakers and Battery Charger -
60 Hertz Sets

Holes for 2 Twistloek Receptacles,one
Duplex Receptacle,4 Circuit Breakers
and Battery Charger - 60 Hertz Sets

Receptacle,Duplex (120 Volt) Parallel
Blades - 60 Hertz Sets

Receptacle,Duplex (240 Volts) Tandem
Blades - 60 Hertz Sets

Receptacle- Twistlock (20 Amp, 240 Volt)
- 60 Hertz Sets

Receptacle- Twistlock (30 Amp, 125 Volt)
- 60 Hertz Sets

Strap, Ground - Receptacle- 60 Hertz Sets
Connector,Faston - 60 Hertz Sets
Plug, Hole (7/’16!’)
Plug, Hole (5/8”)
RCUIT
15 Ampere
20 Ampere
25 Ampere
30 Ampere
Screw, Machine - Round Head

(#6-32 X 3/8”)

.—

A
——

1
1

1
1

1
1
1
1
3
2
1:

1

1

1

—

—

B
..—.

1
1
1
1

1
1
1
1
3
2
1:

1

1

1

A

A

A

A
A
A
A
A

A
A
A
A

A

—

QUANTITY USED
.

c
=

1
1
1
1

1
1
1
1
3
2
1:

1

1

1

R

R

R

R
R
R
R
R

R
R
R
R

R

—

—

D
.——

1
1
1
1

1
1
1
1
3
2
12

1

1

1

]U

~u

~u

~1.1
pl
~u
~u
p.1

pl
p.1
pl
~u

pl

—

—

E
n

1
1
1
1

1
1
1
1
3
2
1:

1

1

1

‘e

‘e

‘e

‘e
‘e
‘e
‘e
‘e

‘e
‘e
‘e
‘e

‘e

—

—

F
=

1

1

1

1

1

1
1

1

3
2
1:

1

1

1

—

—

t’
=

—

—

*
-—

—

,—

K
=

27



i

END BELL - WE(2 A +HRUB

33

H0“m
o

0: .0:

m
o 0

2

1

4

R’

o 0

(30c)=@
& .....
‘mild

o 0

26 ~30

%

I
=+

.~...., Q/
34

,, \
4

Q

29

e

o

e

22A6/
‘h

5

2,4

2,5



END BELL - SPEC A THRLJ B

REF PART PART
QUANTITY USED

m. NUMBER DESCRIPTION A B c D E F G H J K
.—

1 211-0243 End Bell Assembly - 120 Volt’Sets
(I1;cludesParts Marked *) 1 1 s

2 211-0257 End Bell Assembly with Optional Voltmeter-
120 Volt Sets (IncludesParts Marked A) 1 1 1

3 211-0247 End Bell Assembly - 120/240Voit Sets
(IncludesParts Markedt’) 1 1 1

4 211-0258 End Bell Assembly with Optional Voltmeter-
120/240Volt Sets (IncludesParts
Marked f ) 1 1 1

s 211-0245 End Bell Assembly - 120/240Volt Sets
with Separate ReceptacleBox - Optional
on 60 Hertz and Standard on 50 Hertz
Sets (IncludesParts Marked . ) 1 1 1 ‘

6 211-0238 End Bell Housing*Alf@ 1 1 1 1 1 1
7 516-0182 Pin, Locating*At@ 4 4 4 4 4 4
8 312-0194 Bracket, CapacitorMounting‘Atfo 1 1 1 1 1. 1
9 3!56-0056 Capacitor“Atco 1 1 1 1 1 1
10 815-0395 Screw, Pan Head (#6-32x 3/8”)‘Atfe 1 1 1 1 1 1
11 212-1249 Guide, Brush●Atf@ 1 1 1 1 1 1

12 214-0099 Brush, Generator●Atf* 2 2 2 2 2 2
13 332-1564 Terminal, Lug *AtS@ 1 1 1 1 1 1
14 81S-0388 Screw, Pan Head [#6-32x 1/2”)“Atfe 2 2 2 2 2 2
15 815-0395 Screw, Pan Head (#6-32x 3/8”]*Atf@ 4 4 4 4 4 4
16 338-0716 Harness, Assembly,Wiring - 120 Volt

GeneratorSets (IncludesParts
Marked #] ●A 1 1 1

16 338-0717 Harness Assembly,Wiring - 120/240Volt
GeneratorSets (IncludesParts
Marked ~ )tf 1 1 1

16 338-0727 Harness Assembly,Wiring - 120/240Volt
60 Hertz GeneratorSets with Separate
ReceptacleBox and 50 Hertz Sets -
Optionai (includesParts Marked ~)” 1 1 1

17 323-0848 Connector,Plug #$$ 1 1 1 1 1 1
18 323-0383 Receptacle,Duplex (120 Volt) ~ 2 2 2 1 1 1
19 323-0213 Receptacle,Duplex (240 Volt] $ 1 1 1
20 358-0015 Rectifier,Diode x$~ 2 2 2 2 2 2
21 870-0131 Nut, Hex with Lockwasher ~~ 2 2 2 2 2 2
22 323-0869 Strap, Ground ~ 1 1 1 1 1 1
22 332-0942A Tie, Cable ●Atf@ 3 3 3 3 3 3
23 336-2220 Lead, Electrical- Capacitorto Ground 1 1 1 1 1 1

•A~E*
24 232-2464 Cover Assembly,End Bell - GeneratorSets

with Optional Voltmeter (Includes
Parts Marked U)Af 1 1 1 1 1 1

25 232-2439 Cover Only, End Bell - GeneratorSets
with OptionalVoltmeter❑ 1 1 1 1 1 1

26 -zz2_~9~7 Voltmeter,OptionalDO 1 1 1 1 1 1
27 350-0131 Resistor (Part of Optional Voltmeter)O@ 1 1 1 1 1 1
28 357-0004 ll~c,de(Part of OptionalVoltmeter)~ 1 1 1 1 1 1

29



END BELL - SPEC A THRIJ B
..—

REF PAR?’ PART
QUANTITY USED

.—.—....
No. NUMBER DESCRIPTION A B c D E F G H J K

.- ..—. —

29 870-0293 Push Nut, Twin 00 1 1 1 1 1 1
30 815-0395 Screw, Pan Head (#6-32x 3/8”)!20 2 2 2 2 2 2
31 510-0107 Bearing,Roller *AIE. 1 1 1 1 1 1’
32 232-2468 Cover, End Bell - Receptacles (60 Hertz

GeneratorSets] 1 1 1 1 1 1
33 232-2449 Cover Assembly,End Bell - GeneratorSets

with OptionalVoltmeter,without
Receptaclesin End Bell (Includes
Parts Marked 0 1 1 1 1 1 1

34 232-2440 Cover Only - End Bell - GeneratorSets
with OptionalVoltmeter,without
Receptaclesin the End Bell @ 1 1 1 1 1 1

35 815-0396 Screw, Machine - FillisterHead
(#6-32 X 1/2”) 2 2 2 2 2 2

- Included in 211-0243End Bell Assembly. .

: - Included in 211-0257End BellAssembly.
t - Included in 211-0247End Bell Assembly.
f- Included in 211-0258End Bell Assembly.
● - Included in 211-0245End Bell Assembly.
- Included in 338-0716Wiring Harness Assembly.

.:- Included in 338-0717Wiring Harness Assembly.

s - Included in 338-0727Wiring Harness Assembly.
cl- Included in 232-2448End Bell Cover Assembly.
0- Included in 232-2449End Bell Cover Assembly.

m
w



REF
NO.

c1

CR1
CR3
CR5
CR4
CR6
CR2
R2
R1
R3
R4
CTI
SI
PI

I

PART
NUMBER

300-1185

356-0061
357-0004
357-0004
357-0004
359-0036
364-0018
364-0005
3S0-0548
350-0557
350-0580
350-0800
315-0403
308-0367
323-0915

PF?INTED CIRCUIT BOARD (300-1185)

IDLE-MATIC CONTROL

““7---f-’
L I

PART
DtSCRiPTlON

—

Board Assembly, Printed Circuit -
Complete

Capacitor,Electrolytic(330 Mfd, 3 Volt)
Diode, Rectifier
Diode, Rectifier
Diode, Rectifier
Diode, Zener
Rectifier,Gate Controlled
Rectifier,Gate Controlled
Resistor (1OK Ohm, 1/2 Watt)
Resistor (56K Ohm, 1/2 Watt)
Resistor (lOOKOhm, 1/2 Watt)
Resistor (1 Ohm, 1/2 Watt)
Transformer
Switch, Toggle
Connector (ReceptacleHousing)

..——
QIJANTITY USED ‘-—

—

i
——

—

c
—.—

1
1

1
1

1

1
1

1

1

1

1

1
1
1
1

.

—.

D
=

1

1

~

-1
1

1
1
1
1
1

1
1
1
1
1

TFC
-— J

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

I
—



\
27

BATTERY CHARGER AND RUNNING LIGHT
- OPTIONAL -

17

id

18

19

d o\ 1,0 8

21

‘,

..’:,.::.5-.,
. .......... . ... . ...........

,,,.<5::...
:+. . . ,,’”””,

1
1,,..... /

p
J /

i ‘o; ‘“””;
‘-) ;,,.,,,::,,,/‘“’”’’’’i--f ;-.,,--,.,,..

..=” 1/......
.-..’ 1

t
i

*I

,,..
,,,’

.. .

... . . . ... . ... . .



BATTERY CHARGER AND RUNNING LIGHT

REF
NO.

1

2

3
4

5
6
7
8
9

10

11

12
13
14
15

16
17
18
19
20
21
22
23
24
25
26
27..
28’
29
30

7PART
NUMBER

305-0540

305-0527

815-0048

232-2436
358-0059

321-0203
321-0127
332-1497
358-0016
232-2437
232-2438
870-0053
332-1575
332-0785

332-0784
815-0333

332-0942
870-0053
853-0008
191-1074
336-2269
332-1497
332-0556
305-0537
332-0942
323-0888
323-0889
332-1446
332-1448
332-1447
322-0159

c- Incll
* - Inch
A,- Inch
t- Incll

-OPTIONAL-

PART
DESCRIPTION

—

Charger Package, Battery - Complete
with Mounting Hardware (Includes
Parts Marked ‘E)

Charger, Battery’(IncludesParts
Marked ‘)f

S~~ew, Machine - Round Head
(#10-32X 3/8”)*

Cover, Charger*
Diode and Fuse Holder Assembly

(IncludesParts Marked A)
Holder Assembly,Fuse (IncludesFuse)A
Fuse, Cartridge (15 &np]A
Terminal, h~g - Faston41
Rectifier,DiodeA
Bracket, Battery Charger Terminals*
Spacer, Threaded*
Nut, Hex (#10-32)*
Strip, Terminal*
Post, Binding - Red*
Post, Binding - Black*
Screw, Machine - Round Head

(#lo x l/2”)*
Tie, Cable f
Nut, Hex (#10-32)f
Washer, Lock - ETf
Bracket,Mountingf
Lead Assembly (IncludesTerminal)f
Terminal, Lug - Fastonf
Connector,Splice - Faston
Cable Assembly (IncludesParts Marked ? )
Tie, Cable ?
Plug, Banana t
Plug, Banana ?
Clip, Battery t’
Insulator,Sleeve - Black t
Insulator,Sleeve - Red t
Light Package, Running

ed in 305-0540Charger Package.
ed in 305-0527Battery Charger.
ed in 358-0059Diode and Fuse Holder Assemb
ed in 305-0537Cable Assembly.

~~

.— ————.. .—
QUANTITYUSED

—

4
=

1

1

2
1

1
1
1
1
1
1
1
2
1
1
1

2
1
2
2
1
1
2
1
1
2
1
1
2
1
1
1

.

—

—

B
——

1

1

2
1

1
1
1
1
1
1
1
2
1
1
1

2
1
2
2
1
1
2
1
1
2
1
1
2
1
1
1

—

—

c
==

1

1

2
1

1
1
1
1
1
1
1
2
,1
1
1

2
1
2
2
1
1
2
1
1
2
1
1
2
1
1
1

—

—

D
.——

1

1

2
1

1
1
1
1
1
1
1
2
1
1
1

2
1
2
2
1
1
2
1
1
2
1
1
2
1
1
1

—

—

E
==

1

1

2
1

1
1
1
1
1
1
1
2
1
1
1

2
1
2
2
1
1
2
1
1
2
1
1
2
1
1
1

—

‘1F

j

1’

1

2
1

1
1
1
1
1
1
1
2
1
1
~

2
1
2
2
1
1
2
1
1
2
1
1
2
1
1
1

—

---

G
=

—

—

H
=

w



KXiWiATiC C(YWV’?(X

1,6

1

17

(OPTIONAL)

\
14

1’5

I I

-
. .... 22

QJ=-
& /

I 1
,

4$3)--,1



REF
No.

1

2
3
4

5

6
7

8
8A
9
10
11
12
13
14

15
16

PART
NUMBER

150-1491

301-3798
301-3791
300-1185

812-0065

850-0020
526-0003

307-1405
307-1396
307-1402
307-1391
307-1404
307-1395
307-1401
HARNESS,
338-0944
338-0904
332-0820
307-1406

17 : 301-3870
18 800-0004
19
20
21
22

850-0040
862-0001
508-0190
150-1488

* - Partz

lDLE-MATIC CONTROL (OPTIONAL).

PART
DESCRiPTlON

Sensor Assembly,Speed Control
(IncludesParts Marked *)

Plate, Base - Sensor Assembly*
Cover, Speed Sensor Assembly*
Printed Circuit Board - Sensor Assembly

(See Separate Group for Components)*
Screw, Machine - Round Head

(#6-32 X 5/8”)*
Washer, Lock - Spring (#6)*
Washer, Flat (11/64”ID x 3/8” OD x

1/32” Thk)
Bracket,SolenoidMounting
Bracket, SolenoidMounting
Bracket, SolenoidMounting
Solenoid ~
Link, Solenoid to Carburetor
Link, Solenoid to Carburetor
Link, Solenoid to Carburetor
RING
Spec A and B
Begin Spec C
Tie, Cable
Bracket, Sensor Mounting
Bracket, Plug Retainer
Screw, Cap - Hex Head (1/4-20x 5/8”)
Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Bushing,Strain Relief - Begin Spec C
Arm, Governor

:ncludedin 150-1491Sensor Assembly.

35

—. ..—.-—
QUANTITY USEI)

—

A
.—.

—

.

B
—

1
1
1

1

4
4

2
i

1
1

1
1
2
1
1
2
2
2
1

2

—

c
-—

1

1

1

1

4
4

2
1

1
1

1
1
2
1
1
2
2
2
1

—

—-.

D
.=

1
1
1

1

4
4

2

1

1

1

1
1
2
1
1
2
2
2
1

—

—

E
=

1

1

1

1

4
4

2

1
1

1

1
1
2
1
1
2
2
2
1
1

—

—

F
=

1
1
1

1

4
4

2

1
1

1

1
1
2
1
1
2
2
2
1
1

—

—-

(3
—.—

—

—

J
=

—

—

K
.-—

-



RECEPTACLE aOX ASSEMBLY (REMOTE)
- OPTIONAL - SPEC A THRU B

27
I

b.0 .
0

.,
.’

.

28

,-. \t

2948’



RECEPTACLE BOX ASSEMBLY (REMOTE)

——

REF
No.

1
1

2
3
4

5

6

7
8
9
10
11
12
13
13
14
1s
15
16
17
18
19
20

21
22
23
24

25
26

27

28

PART
NUMBER

BOX ASSEM
300-1094
300-1095
815-0396
815-0396

301-3676
301-3743
808-0022

5~~-~~4g

HARNESS,
338-0734

333-0733

338-0767
323-0873
323-0872
323-0383
508-0071
332-1563
332-1497
332-0147
332-0325
332-1562
332-0941
332-0942
323-0869
321-0200
321-0199
321-0201
808-0022

321-0198
815-0395
301-3648
301-3672

301-3649
821-0009

323-0876

232-2433

-OPTIONAL-SPEC ATHRLJB

PART
DESCRIPTION

-—

Y, RECEPTACLE (60 Hertz Sets)
With Fuses (IncludesParts Marked f)
Without’Fuses(IncludesParts Marked *)
Screw, FillisterHead [#6-32x 1-1/2”)&
Screw, FillisterHead (#6-32x 1-1/2”) -
50 Hertz Sets

~over, Receptacle f*
Cover, Box - 50 Hertz Sets
Screw, Machine - Round Head Tapping

(#8 X 3/8”)E*
Washer, Flat - Brass [.172 ID x 3/8 OD x

1/32” Thk) f*
RING
60 Hertz Sets with Fuses (IncludesParts
Marked .)f

60 Hertz Sets Without Fuses (Includes
Parts Marked A)*

50 Hertz Sets (IncludesParts Marked #)
Receptacle,Twistlock (20 Amp, 240 Volt)*A
Receptacle,Twistlock (30 Amp, 120 Volt)oA
Receptacle,Duplex (15 Amp, 120 Volt)@A
Grommet, Rubber.A#
TerminaI, Flag (Right)●LJ
Terminal, Faston ●A#
Terminal, Ring .*A
Terminal, Ring#
Terminal,Flag - Left ●A
Tie, Cable (7-1/4’’)*A#
Tie, Cable (3-1/2’’).A
Strap, Ground ●A
Fuse, Cartridge (20 Amp) f
Fuse, Cartridge (15 Amp) f
Fuse, Cartridge (30 Amp) E
Screw, Machine - Round Head Tapping

(#8 X 3/8”)’f
Holder, Fuse S
Screw, Machine - Pan Head (#6 x 3/8”) f
Bracket, Receptacle (SetsWith Fuses) f
Bracket, Receptacle (50 and 60 Hertz Sets
Without Fuses)*

Box, Receptacle (50 and 60 Hertz Sets) f*
Screw, Cap - Hex Head (1/4-20x 3/8”)

(50 and 60 Hertz Sets) ~
Bracket, Box Mounting (50 and 6(IHertz
Sets)p

Cover, End Bell (50 and 60 Hertz Sets)f”

37

— —
QUANTITYLJSED

—

B
—

—

—

c
—

—

—

D
——

1
1
5

4
1
1

6

6

1

1
1
1
1
1
1
4
4
1
1
2
1
4
1
1
1
1

6
3
3
1

1
1

4

2
1

—

—

E
—

1
1
5

4
1
1

6

6

1

1
1
1
1
1
1
4
4
1
1
2
1
4
1
1
1
1

6
3
3
1

1
1

4

2
1

—

.—

F
——

1
1
5

4
1
1

6

6

1

1
1
1
1
1
1
4
4
1
1
2
1
4
1
1
1
1

6
3
3
1

1
1

4

2
1

—

.—

G
—.—

—

---

H
=

—

—-

J
=

—

—

K
=

—



RECEPTACLE BOX ASSEMBLY (REMOTE)
- OPTIONAL - SPEC A THRLI B

——.-.

REF ,PAF?T PART
QUANTITY USED

NO. NUMBER DESCRIPTION A B c D E F G H J K
———..

29 815-0397 Screw, Flat Head Cross Recessed
(#6 x 1/2”) (50 and 60 Hertz Sets)C* 4 4 4

30 332-1554 Clamp, Harness (50 and 60 Hertz Sets) e 1 1 1

f- Parts Includedin 300-1094ReceptacleBox Assembly.
* - Parts Includedin 300-1095ReceptacleBox Assembly.
- Parts Includedin 338-0734Wiring Harness Assembly.

;- Parts Includedin 338-0733Wiring Harness Assembly.
# - Parts Includedin 338-0767Wiring Harness Assembly.

NOTE: 50 Hertz sets are equippedwith outlet box,
blank cover and wiring harness. Customer supplies
receptaclesas desired.

an



REF
m.

PART
Ml lkA~~R,. ”,.,

525-0137
412-0004

SERVICE KITS ANQ NIKXWAANEOUS

PART
DESCRIPTION

Paint, Touch-up Enamel (Green)16 oz.
Cover, Canvas

.— .—
Q14ANTlTY USED

I (
-.

I
- .,

(
..—

—

--

}
=

—

--

!

—
—

—



MOHEL

1.oTti’-53l3F’
l*OTM-!53CF”
le~T~-lF
1.4TN-!53UF’
1.6TF’-!53RP
1.6TF’-!53CF’
1.7TN-lF’
2.OTP-IP
2.!5TR-!53BF’
2.!5TR-!53CF’
3.OTR-3F’
3.7TS-!5313F’
3.7TS-!53CF’
4.5TS-3F’
4.!5TT-!53BF’
4.5TT-53CF’
=J.!5TT-3F’‘!

‘i 1.4TN-E53EF’
1.4TN-!52XF’
1.6TP-53BF’
1.t5Tf=’-53CF’
1.7TN-IF’
2.OTF’-IF’
2.OTFO-3F”
~.5T~-:13BP
2.5TR-53CF’

3.7TS-!53E+’
3.7TS-53CF
4.!5TS-3FI
4.5TT-53BF’
4.!5TT-53CP
J.5TT--3F’r

1.7TN-lF’
2.OTF’--1F’
3.OTR–IF’
3.OTR-3P
4.!3TS-lF’
4.!STS-3F’
=J .5TT-3,F’
Ir.!.5TT-3F’
2.OTF’-IF’
3,,0TR-3F’
4.5TS-3F’
EI. EtTT–3F’
1.7TN-IF’
2.OTF’-1F’
2m@TF’-3F’
3.OTR-3F’
4.!5TS-3F’
GJ.!5TT-3F’
~m7T~-iP
2.OTF’-IF’
3“OTR-lF’
4.!5TS-IF

1$$
1(3
1A
1A
if$
1A
1A
1A
1A
1A
1A
1A
1A
1A
1A
1A
1A
lC
Ic
lC
lC
lC
lC
lC
lC
lC
IG
lC
lC
Ic
lC
Ic
lF
lF
lF
IF
lF
~~c
IF
IF

820t)A
8200A
8200(4
8200A
$l~fj~c
FJ200C
8200C
8200C
s~()()c
8200C
8200F
8~GOF

B200F7
g~ooF

~I~T~~I FICHE LOCATI(IN

09/01/79 *** 2 41
09/01/79 *%* 2 Al
09/01/79 *** i!A3
09/01/79 *+$X’2 43
09/01/79 *** ~ (+:,
09/01/7’9*** 2 A!3
09$03,/’79”MM* 2 147
09/01/7s’*** 2 A7
07/01/’79*** 2 A9
09/01/79 *** 2 A9
09/01/79 *** 2 All
09/ol/7~?*** 2 611
09/01/79 *** 2 AI,3
09)01/79 *** 2 ($13
09/01/79 *** 2 El
09/01/79 *** 2 El.
07/01/79 *** 2 113
09/01/79 *** 2 1{3
09/01/79 *** ~ ~:,
09/01/79 *** 2 .R:!
09/01/79 *** 2 137
09/01/79 *** 2 B7’
09/01/79 *** 2 B9
09/01/79 *** 2B9G
09/01/79 *** 2 1311.
09/01/79 *R* 2 Ilil
09/01/79 *** 2 J3i3
09/01/79 *** 2 1313
09/01/79 *** 2 c1
09/01/’79*** 2 cl
09/’01/79**H 2 C3
09/oli:79*** 2 C3
09/01/79 *** 2 Cq
09/01/79 *** 2 C!5
09/01/79 *M* 2 C7
09/01/79 *** 2 C’7
09/%31/79*** ~ ~9
09/01/79 *** 2 C7
09/01/79 *** 2 Gil
09/01/79 *+$* 2 Cll
09/o.t/79*** 2 C13
09/01/79 *** 2 C13
09i’ol/79 **~” 2 D1
09/01/7? *** 2 111
09/01/79 *** 2 113
09/01/79 **”K 2 113
09/01/79 **% 2 Ilq
09/01/79 *** 2 115
09/01/”79**~” 2 117
09/01/79 *** ~ I’7
09//01/79 *** ~ II(J
09/01/79 *“M* 2 IIY
09/01/79 *** 2 1111
09/01/79 *’M* 2 1111.



——..——.——.... ..s. _–——.__ _——__—_., .__. -——— .—— .—–—-.——.-.—.—-

SpEC~fql-FAF~T~LISTS INIIEXF(3RF~[+il~~w 919-030tIf)

Pl(311El-

4m5TS-3P
51*:1TT--1F’
3. OTR-3F”
1 .7 TN-”’l F’
2. OTF’-IF’
3M~T~.-31:I

4@5TS-3F’
r--

. !5TT-3F’
hTF’-lF’
~~m5TR-!53BF’
3.OTR-3F”
3.OTR--3P
4.!5TS-3F’
e.!5TT-3F’
i.QTR-3F’
2.OTF’-1F’
3.OTR-3F’
4.!5TS-3F’
5.51T-r-3F’
1.7TN-IF’
3.OTR-3F’
4.OTS-3F’
!5.OTT-3F’
l=~T~–lF
1.7TN-lF’
1.7TN-lF’
3.OTR-3F’
4.0T5-3F’
3.OTR–3F’
3.OTR--3F’
3.OTR-lF’
3.OTR-3F’
4.!5TS-3F’
1=.!.!5TT-3F’
3.OTR-3FI
2.!5TR--53I?F’
1.7TN-lF’
3.OTR-3P

“ 4.OTS-3F’
5.OTT-3F’
2.OTF’-3F’
3.OTR-3F’
4.!5TS-3F’
J.3TT-3F’e

3.OTR-3F’
4.!5TS-3F’
3.OTR-3F’
4.!5TS-3F’
=J.5TT-3F’
1.4TN-53BF’
2m:iT~<_ej3Ep
eJ.5TT--3F’
3.OTR--3F’
4.EITS-3F’

>.

SF’EC .

a~~o~

~’JooF

i3034A
140QOA
1.4GOOA
14000A
14000A
14000(+
14000C
14000C
14000C
14!580($
14696A
14t?$96A
14497A
147!52C
147!53!$
14754A
14754A”
14Elo9A
1481OA
14811A
14811A
1!5581A
15581A
15582A
15582A
15!583#I
15714A
1!5769C
1!5769F
l!5979fi
160216
16021A
1603&A
16302A
16!534(+
16!535A
16536A
1653.6A
lt57%5c
167!56C
1675(5C
167!56C
16928C
16928C
171!58C
171!59C
171!59C
17465C
i74&5c
17592C
17!T93C
17!593C

KIATE.11 FICHE L,(lCft”TION

09/01/79 *w~”
09/ol/7f? *** y
09/01/7’(?**X
09/01./79 ***
09/01/79 **X
09/ol/79 **”*
09/01/:79 ***
09/01/79 ~“+f~”
09/01/79 ***
09/01/79 ***
09/01/79 ***
09/01/79 *H”*
09/01/79 **M
09/01/79 ***
09/01/79 ***
09/01/79 ***
09/01/79 *+$*
09/01/79 ***
#9,/ol/79 ***
09/’01/79 ***
09/01/79 **%
09/01/79 **M
09/01/79 ***
09/01/79 ***
09/01/79 ***
09/01/79 ***
09/01/79 **X
09/01/79 ***
09./ol/79 ***
09/01/79 ***
09/01/79 ***
09/01/’79 **”*
09/01/79 ***
09/o~/79 *H*
09/01/79 **M
09/01/79 ***
09/01/79 ***
09/01/79 ***
09/01/79 ***
09/01/79 ***
09/01/79 ***
09/01/79 **H
09/01/’79 **M”
09/01/79 ***
09/01/79 ***
09/01/79 ***
09/01/79 ***
09/01/79 ***
09/01/79 *’K*
09/01/79 *%*
09/01/79 ***
09/01/79 ***
Q9/ol/79 ***
09/01/79 **M



.— ———— —— —— —— —.— .— — —.——— .-—-———-—.- —--

SPECIAL F’ARTS LISTS INU~X F,O!?F.(?RMNC?,....7’I.CQ2SO(?)(?)

:1 .!5TT-3F’
3. OTFt-3F’
~.#TF<-~P
4.5 Ts-.3FI
cJ .~TT-;$P

4.5 TS-3FI
3. OTF(”-3P
4m!5TS-3F’
:1 .5T”~-3P

175?4[:
181!52(2
IEI:lEIOF
IEIIQOF
181QOF
183CllG
S(3444F
18444F
I!3444F

.

+

.,


